
 

Licence: L8807/2013/1 
  
IR-T08 Amendment Notice (Major) template v2.0 (July 2017)  1 

 
 
 
 

Licence Number L8807/2013/1 

 

Licence Holder  Rottnest Island Authority 

 

File Number: 2013/000004 

 

Premises Rottnest Island  Wastewater Treatment Plant 

The Basin 

ROTTNEST ISLAND  WA  6161 

 Legal description –  

Part Lot 10976 on Plan 216860 

 

Date of Amendment 13 October 2017 

 

Amendment 

The Chief Executive Officer (CEO) of the Department of Water and Environmental Regulation 
(DWER) has amended the above Licence in accordance with section 59 of the Environmental 
Protection Act 1986 (EP Act) as set out in this Amendment Notice. This Amendment Notice 
constitutes written notice of the amendment in accordance with section 59B(9) of the EP Act. 

 

Date signed: 13 October 2017 

 

Alan Kietzmann 

Manager Licensing - Waste Industries 

an officer delegated under section 20 of the Environmental Protection Act 1986 (WA)

Amendment Notice 1 



 

Licence: L8807/2013/1 
  
IR-T08 Amendment Notice (Major) template v2.0 (July 2017)  2 

Definitions and interpretation 

Definitions 

In this Amendment Notice, the terms in Table 1 have the meanings defined.  

Table 1: Definitions 

Term Definition 

AACR Annual Audit Compliance Report 

AER Annual Environment Report 

Amendment Notice refers to this document 

Annual period means a 12 month period commencing from 1 July until 30 June in 
the following year. 

Assessment and 
management of 
contaminated sites 
guidelines 

means the document titled “Assessment and management of 
contaminated sites, Contaminated sites guidelines, December 
2014” published by the Chief Executive Officer of the Department of 
Environment Regulation, as amended from time to time.   

Assessment levels 
means the Tier 1 assessment levels as defined in the Assessment 
and management of contaminated sites guidelines. 

AS3780 
means the Australian Standard AS3780-2008  The storage and 
handling of corrosive substances. 

AS 4482.1 means the Australian Standard AS 4482.1 Guide to the 
investigation and sampling of sites with potentially contaminated soil 
- Non-volatile and semi-volatile compounds. 

AS/NZS 5667.1 means the Australian Standard AS/NZS 5667.1 Water Quality – 
Sampling – Guidance of the Design of sampling programs, 
sampling techniques and the preservation and handling of samples. 

AS/NZS 5667.4 means the Australian Standard AS/NZS 5667.4 Water Quality – 
Sampling – Guidance on sampling from lakes, natural and man-
made. 

AS/NZS 5667.10 means the Australian Standard AS/NZS 5667.10 Water Quality – 
Sampling – Guidance on sampling of waste waters.  

AS/NZS 5667.11 means the Australian Standard AS/NZS 5667.11 Water Quality – 
Sampling – Guidance on sampling of ground waters. 

Category/ Categories/ 
Cat. 

categories of Prescribed Premises as set out in Schedule 1 of the 
EP Regulations. 

CEO means Chief Executive Officer. 

CEO for the purposes of notification means: 

Director General 
Department Administering the Environmental Protection Act 
1986 
Locked Bag 33 Cloisters Square 



 

Licence: L8807/2013/1 
  
IR-T08 Amendment Notice (Major) template v2.0 (July 2017)  3 

PERTH  WA  6850 
info-der@dwer.wa.gov.au 

Composite soil 
sample 

has the meaning defined in AS 4482.1 

CS Act Contaminated Sites Act 2003 (WA) 

Delegated Officer an officer under section 20 of the EP Act 

Department means the department established under section 35 of the Public 
Sector Management Act 1994 and designated as responsible for the 
administration of Part V, Division 3 of the EP Act. 

DWER Department of Water and Environmental Regulation 

EPA Environmental Protection Authority 

EP Act Environmental Protection Act 1986 (WA) 

EP Regulations Environmental Protection Regulations 1987 (WA) 

Existing Licence The Licence issued under Part V, Division 3 of the EP Act and in 
force prior to the commencement of and during this Review 

Field capacity means the amount of moisture or water content held in the soil 
without loss to infiltration.  It also the capacity of the vegetation and 
soil to assimilate nutrients and immobilise metals. 

Licence Holder Rottnest Island Authority 

mᶟ cubic metres 

Minister the Minister responsible for the EP Act and associated regulations 

mg/L means milligrams per litre. 

MS Ministerial Statement 

Noise Regulations Environmental Protection (Noise) Regulations 1997 (WA) 

Occupier has the same meaning given to that term under the EP Act. 

Prescribed Premises has the same meaning given to that term under the EP Act. 

Premises refers to the premises to which this Decision Report applies, as 
specified at the front of this Decision Report.  

Risk Event  as described in Guidance Statement: Risk Assessment  

UDR Environmental Protection (Unauthorised Discharges) Regulations 
2004 (WA) 

 
  

mailto:info-der@dwer.wa.gov.au


 

Licence: L8807/2013/1 
  
IR-T08 Amendment Notice (Major) template v2.0 (July 2017)  4 

Amendment Notice 

This amendment is made pursuant to section 59 of the Environmental Protection Act 1986 (EP 
Act) to amend the Licence issued under the EP Act for a prescribed premises as set out 
below. This notice of amendment is given under section 59B(9) of the EP Act. 

The following guidance statements have informed the decision made on this amendment: 

 Guidance Statement: Regulatory Principles (July 2015) 

 Guidance Statement: Setting Conditions (October 2015) 

 Guidance Statement: Land Use Planning (February 2017) 

 Guidance Statement: Licence Duration (August 2016) 

 Guidance Statement: Decision Making (February 2017) 

 Guidance Statement: Risk Assessment (February 2017) 

 Guidance Statement: Environmental Siting (November 2016) 

Amendment description 

Rottnest Island Wastewater Treatment Plant (WWTP) was built in 1996 to treat sewage 
generated on the Island.  The WWTP is managed by Rottnest Island Authority (the Licence 
Holder). The Existing Licence (L8807/2013/1) authorises wastewater to be treated at a rate of 
400kL per day using a Cyclic Activated Sludge System with treated wastewater irrigated on 
the Island’s sports oval or discharged to an infiltration basin on the Premises.    

On 15 October 2015, Works Approval W5857/2015/1 was granted to authorise an upgrade of 
the WWTP to provide sufficient capacity to treat all current sewage generated on the island 
plus an additional 30% capacity to allow for future growth.  The upgraded plant is designed to 
treat up to 500kL per day.  Treatment is to a higher standard than the old WWTP as shown in 
Table 2 below.  

Table 2: Wastewater treatment quality 

Parameter Units Old WWTP  Upgraded WWTP 

Total suspended solids 

mg/L 

<30 <10 

Biochemical Oxygen Demand <20 <10 

Total Nitrogen <10 <10 

Total Phosphorous <1 <1 

 

On 28 October 2016 the Licence Holder advised the Department on the completion of 
construction works and commencement of commissioning for the upgraded WWTP.  

On 13 December 2016 the Licence Holder submitted a licence amendment application 
(Application) to the Department to amend the Existing Licence. The Application is to 
incorporate the infrastructure constructed as part of upgrades to the existing WWTP under 
Works Approval W5857/2015/1, and seeks approval for the irrigation of treated wastewater on 
the oval and the golf course which surrounds several of the Islands salt lakes.  

Subsequent to this on 30 January 2016 the Licence Holder submitted the commissioning 
(validation) report for the upgrade works. 

Table 3 below outlines the proposed changes to the Licence.  



 

Licence: L8807/2013/1 
  
IR-T08 Amendment Notice (Major) template v2.0 (July 2017)  5 

 

Table 3: Proposed design capacity changes 

Category Current design capacity Proposed design capacity Description of proposed 
amendment 

54 400kL/day 500kL/day Upgraded WWTP as approved 
through Works Approval 
W5857/2015/1. 

Details of the Application are outlined below: 

1. Allow the operation of the upgraded WWTP; 

2. Increase the wastewater treatment design capacity from 400kL/day to 500kL/day as 
shown in Table 3; 

3. Irrigate 97% of the treated wastewater to the Island’s golf course (8.5ha) and to the 
island’s oval (1.1ha); and  

4. Infiltrate 3% of the treated wastewater to the existing infiltration basin; and 

5. Extend the Premises boundary to include associated treated wastewater storage 
infrastructure (Tank 3 and 6), the golf course and oval irrigation area. 

 

The upgraded WWTP consists of the infrastructure set out in Table 4. 

Table 4: Infrastructure 

 Infrastructure  

 Existing under Licence L8807/2013/1 

Treatment of sewage on-site including discharge to land (oval) and infiltration (basins) 

1 Inlet screening – 40L/s capacity 

2 Cyclic Activated Sludge System (CASS) 

3 Tank 6 Excess Recycled water storage tank – existing capacity 11 ML 

4 Tank 3 Excess Recycled water storage tank – existing capacity 3 ML 

 Constructed under Works Approval 5857/2015/1 

 Wastewater treatment plant 

1 Inlet screening – Initial 6mm screen followed by a grit removal screen to minimise solids entering the 
flow balance tank.  

Solids directed to screening bins.  

Connected to the odour scrubbing system. 

2 Flow balance tank – 0.5ML to buffer flows to the biological reactor.  

Provided with a jet mixer to retain solids in suspension.  

Connected to the odour scrubbing system.   

Unbunded. 

3 Emergency storage basin – 0.75ML to provide additional storage capacity in the event that the flow 



 

Licence: L8807/2013/1 
  
IR-T08 Amendment Notice (Major) template v2.0 (July 2017)  6 

 Infrastructure  

balance tank overflows.  

Lined with 1.5mm HDPE to achieve a permeability of 1x10
-9

 m/sec.  

4 Fine screens – 40L/s - 2mm screen. Solids directed to screening bins. 

5 2 x biological reactor trains consisting of : 

  Anoxic tank 105kL per train, 

  Aerobic tank 210kL per train 

  Post Anoxic tank 35kL per train.  

6 Membrane filtration system consisting of two membrane trains to separate treated wastewater from 
suspended solids. 

7 2 x Chlorination dosing pumps. 

8 Recycled water storage and distribution  tank – 1ML. Unbunded. 

9 Tank 6 Excess Recycled water storage tank – updated capacity 9.1ML (upgraded). Unbunded. 

10 Tank 3 Excess Recycled water storage tank – updated capacity 2.5 ML (upgraded). Unbunded. 

11 Chemical storage and dosing storage consist of tanks constructed in accordance with AS3780-2008 for 
the following chemicals: 

  Alum  - a coagulant to precipitate phosphorous 

  Acetic acid – to provide a carbon source in the post anoxic tanks 

  Sodium hypochlorite – used for final disinfection of the treated wastewater and membrane 
clearing 

  Citric acid –for  membrane cleaning 

  Sodium hydroxide (Caustic) – to control pH of the biological process 

  Polymer – a coagulant for sludge thickening 

Tanks are located in a concrete hardstand with 230mm high bunding and a sump to capture and 
recover spilt chemicals.  

12 Odour scrubbing system consisting of a biological scrubber and activated carbon filter to treat air from 
inlet screening, flow balance tank and fine screen.  

Air is discharged through a 3m high vent stack. 

13 Sludge dewatering facility consisting of a belt filter press.  

Sludge discharged to sealed sludge bins. Sludge dewatering takes place within the Dewatering Building 
which drains to the Plant Sump. 

14 Plant Sump – to capture drainage from bunded areas and buildings.   

Cylinder constructed with reinforced concrete with approximately 9m
3
 volume. 

15 Underground pipework – housed in concrete culverts and laid to a fall to the Plant Sump. 

16 WWTP control system-  SCADA (Supervisory Control and Data Acquisition ) system 

 Irrigation system (golf course and oval) 

17 Manual or automatic controlled sprinkler system controlled through a master computer.  

Each sprinkler has an electric valve-in-head and can be operated on an individual or simultaneously 



 

Licence: L8807/2013/1 
  
IR-T08 Amendment Notice (Major) template v2.0 (July 2017)  7 

 Infrastructure  

activated.   

Scour valves are provided to allow draining of the system for maintenance. 

 

The Licence Holder submitted the Rottnest Island Authority Rottnest Island Recycled Water 
Scheme Nutrient and Irrigation Management Plan (GHD, 2016) (NIMP) to support the 
Application. The NIMP outlines information on the management of the proposed recycled 
water scheme in order to minimise the potential for environmental and health impacts.  

The Application includes commitments to undertake process and environmental monitoring as 
follows: 

 Continuous treated water quality monitoring supplemented by a monthly manual 
sampling and testing regime; 

 Annual soil quality monitoring on both the golf course and oval; 

 Six monthly groundwater quality monitoring of five boreholes around the WWTP and 
an additional 12 boreholes around the oval and gold course. Interim trigger levels for 
groundwater quality (N and P concentrations) have also been proposed.  

 Monthly surface water quality monitoring. 

 

Other approvals 

The Licence Holder has provided the following information relating to other relevant approvals 
as outlined in Table 5. 

Table 5: Relevant approvals 

Legislation Number Approval 

Health Act 1911 Approval Number – 
D98/00000 

Department of Health has provided an ‘approval in principle’ 
for WWTP upgrade and irrigation scheme subject to 
conditions (8 August, 2016).  

Pt IV of the EP Act Notice of Interim 
Implementation 
Conditions 12 October 
2017 

Ministerial Statement 
324 

Minister for Environment  

Pursuant to section 46A(1) of the EP Act, the Notice of Interim 
Implementation Conditions are to have effect instead of 
implementation condition 4 of Statement 324 dated 15 
October 1993.  

These Interim Implementation Conditions are to be read in 
conjunction with Statement 324 and are to have effect until a 
further statement is published under section 45(5) as applied 
by section 46(8) of the EP Act. All other conditions of 
Statement 324 continue to have effect. 

Implementation Conditions in the afore-mentioned Notice 
relate to treatment plant wastewater irrigation and require the 
proponent to not cause the water quality of the Rottnest Island 
salt lakes catchment area to be adversely affected by 
nutrients or bacterial contamination.  It also includes related 
conditions to manage the irrigation scheme in accordance 
with the NIMP. 

 



 

Licence: L8807/2013/1 
  
IR-T08 Amendment Notice (Major) template v2.0 (July 2017)  8 

Amendment history 

Table 6 provides the amendment history for L8807/2013/1 

Table 6: Licence amendments 

Instrument Issued Amendment 

L8807/2013/1 20/01/2014 Licence granted 

L8807/2013/1 13/10/2017 Amendment Notice 1 

Incorporate infrastructure (upgrade to WWTP) constructed under 
works approval and irrigation to the golf course. 

Location and receptors 

Table 7 below lists the relevant sensitive land uses in the vicinity of the Prescribed Premises 
which may be receptors relevant to the proposed amendment.  

Table 7: Receptors and distance from activity boundary 

Residential and sensitive premises Distance from Prescribed Premises 

Golf course club house Within the golf course; less than 20m north from the 1
st
 

tee (Hole 1) 

Camping grounds, adjacent to Strue Road to the north. 80m south-east of the WWTP 

60m north of the oval irrigation area 

200m north-east of the oval irrigation area 

Residential dwellings (permanent and accommodation) 200m south-east of the WWTP 

90m east of the oval irrigation area, along Kelly Street 
and Mapleson Road 

200m east of the golf course irrigation area, along 
Mapleson Road 

130m north and 180 west of the excess recycled water 
storage tanks (3 & 6) at Mount Herschell, along Islander 
Road and Katemeraire Road 

 

Table 8 below lists the relevant environmental receptors in the vicinity of the Prescribed 